13

2jualD ap OlDIAISS B8P OJUBLIENIEdSP CJSaNU B BlUE|| 'EpUSl} B| B JSAJOA 3D SajuY

SBWAIA - SaunT "Susu "wd g - "we 8 1 va0ME-888-1L
2sajueye) sezad 'sewajqosd 'seyunbaig? @

midwop ap Y994 <~ 9uag 9p OIBWINN

1OV OFIDRINS AINNFAY

0s0zoeay# O1300W

OLNIINYNIOVIATY TTVEON @

30 OL71V 3L3INIFGVO

8L86L00# OTNDILEY

ITEM #0019818
TALL STORAGE

@. KOBALT CABINET

MODEL #KB3020SC

ATTACH YOUR RECEIPT HERE

Serial Number —___________ Purchase Date

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-888-3KOBALT, 8 a.m. - 8 p.m., EST, Monday - Friday.




Z
PACKAGE CONTENTS

i Jouadns aped 5}
v JopejeniN Bled | W L oyoaiep ope 4
b eyosiepepand | ! opJainbz| ope] 3
L epsainbz) epang 3 L souapu) aped e 9p souasod ueg a
£ jenbeuy r 1 10113ju} 0PI 3P 1043150 |avE 2
! Jousjul [snbeuy | ! souadns oyied e ap Jouaisod [aued ]
! aseg H L 1ojidng ayed v ap joused |auved Y

avalLNy9, NOIOdINOS3a  [31dvdl] avallNVD|  NOIOdIMOS3a  [31dvd

PART | DESCRIPTION | QUANTITY B PART | DESCRIPTION | QUANTITY

A Top back panel 1 H Base 1
B Top middle back panel 1 I Bottom shelf 1
[od Bottom middle back panel 1 J Shelf 3
D Bottom back panel 1 K Left door 1
E Left side 1 L Right door 1
F Right side 1 M Leg leveler assembly 4
G Top 1

INOV4IWE 130 SOAINILNOD




€

ASSEMBLY CONTENTS

sdijiud Jopeiuicisap (sepinjoul ou) alejquesus (@ eied SELESSIBU SEJUSILEBLIBH
(+eoedwasep odwayy |2 2An|oul ou) sonulw G¢ :afejquiesua ap opewpsa odwall

UQUED Sp 0ZOJ} UN OWOD "aAens ‘eidw| apadns eun aIgos ajguesus as
ojonpoud a)sa anb epuaiwooal ag "ojsandal ap sezaid se| eied ajualfo |B 0IDIAIBS LOD 0j0BJUCD
ua asebugd "ojonpoid |9 JejqWESUS SjUSjul OU 'epeUEp B1Sa o eje) aped eunbie IS "sojuawsa|d

ap sopiuajuod £ SOpIusjL0D ap Bjsi| B ud 32ipu) anb o] |e anbedws |e ua sezaid se| auedwo)
-gajuasaid ugjsa saped se| sepo) anb ap asainbase ‘ojonpoud |8p Jejquesus e Jezadwa ap sajuy

NQIDVYYd3ud

‘opejgwesus
o0 eled ua pepiun e| Jarow A Jejuend) eied SEPENJIPE SEJIUDS) SE| Jezilin 2dwais apianday -
uoioosjoid ap sejuenb ap 0sn |9 BPUBILIODA) 88 'sOpE|ye seuinbsa o se|juo Jaus) apand [ejaw |3
‘jelaw ap sezaid se| Jejquesus A Jefauew |e opeping eBus) «

JUBILBUSIELU|E 3] BPEUSSIP
ugIouny | ap BJany BS00 Jainbjens esed pepiun B}Sa JEDUPOW O ‘pepiun g] 21qos ased o asid o
ONINYYM

epeasap ugeeisul g) eied ewixew ebieo e) Jeuluusisp Ejsequod un
UOD JE|NSUCD 0 UDIDoNUSuUoD ap $8|e20] sabipgo soj ajnsuco 'pased eun uS SSpEpIUN SBUEA JEJUCW |y «
"sopeipend A sopewold usisa sajsed so) enb ssaunBase 'pased e| us pepiun B Jejuouw |y «
“eougisunai eunBuiu ofeq pepiun e) us euljosed apienb oN «

opeqgosde

ajuaidipal un us sopeinBase Ugsa anb SOUSL B PEPIUN B| U SS[gELUEYUI SOPIND)| SUSDBWIE ON -

~sepand Se| ua SJUSLIBLLIoHUN
sefied einguisip @ (epand Jod "xew seiq) g) epand ej us ojusiweusoewle anbiesalqos op «
‘sjuslualLoyun sebied eInquIsip JoUSJUI SJUEISa O olpaw [enbeue |8 U sojnojue apsent opueng .

‘pepIUN g ap
Jouadns aped ej ua sopesad o sojjens sojelqo JepienB O (X 'seiq)| 00L) |enbeue e61eda1qos ON «
NQIONVO3ud
. avainNo3s 3a NOIDYINEOANI v
e _rawms | e
oJjiuioy 2 el .
|euocBexay L jueg
e X o B alwoL O A 00Upge ap sjauioD
A Ze-git « Gl X 2E-B# e
£

I & 1
o © ©

¥ uen : oy jued
(1) eyoasap epend A 8 ey 8 Juey (opejquiesus aid)
(i) eniienb Byisnd o op |euoBexay edang oliuwo) ojliuioL
eIqu yZ-0L# ZIL X pToL# 2l X Ze-akt

(opejqwesua aud)
esBesiq e] ap Jopesed

) FE— @1 (% @%
@ @ @

ITEGWVSNI 30 OQINILNOD

(2]

@ @

), o ey —
ErJ i (&)
& ot
#8-32 x 1/2in. #10-24 x 1/2in. #10-24
Screw Screw Hex Lock Nut
(preassembled) Qty. 8 Qty. 8

Qty. 22

@

1 in. Flat washer
Qty. 8

&
5M6-18 x 3/4 in. 5/16-18
Carriage bolts Flange nuts
Qty. 4 Qty. 4

Cabinet spacers

Qty. 2
Outside cabinet Inside cabinet
brackets brackets
Qty. 2 Qty. 2

o @ ©

-y
) Hinge Pin
14-20x1/2in. 1 :1 = 20t (preassembled
screws G nu to left door (H)

Qty. 2 Oy 2 and right door (1)).

Qty. 4

@ o
%E@

Lag screw

Qty. 2

Electrical Bushing
Qty. 1




ASSEMBLY INSTRUCTIONS

1. Slide preassembled #8-32 x 1/2in.
screws (AA) into keyhole slots of top
back panel (A) to connect top back
panel (A) to top middle back panel (B).
Tighten the screws. Repeat process to
connect bottom middle back panel (C)
to top middle back panel (B) and
bottom back panel (D) to bottom middle
back panel (C).

Note: Be sure to keep the backs on a soft
surface, such as carpeting or a piece of
cardboard, to protect themn from scratches.

Hardware Used

@ #8-32 x 1/21in. l&? x12

Screw

2. Slide preassembled #8-32x 1/2in.
screws (AA) into keyhole slots of the
assembled unit from Step 1 to connect
left side (E) and right side (F) to the
assembled unit. Tighten the #8-32 x
1/2 in.screws (AA).

Hardware Used
@ #a2xizin &) x1e
Screw E

A ooy
X Y znxzest @)

sopesn sojuawajg

(wv) .2/1 X Z€-8# olliLio} Pjaidy
"Opejquesua [e () oyoaiap ope| (2 £ (3)

opJainbzi ope| je | "ou osed ap sjquIesuUs
1ep sajedpuud seinuel se| ua (yy)
opejquiesusaid ojjiwo)} 2/L X ZE-8# 90Isaq 2

ojusoL.
zLx CE%? W2/l X Ze-a @

sopesn sojuawalg

sauohes eijuod opabajoud eied

UQHED 3p 0ZOJ} UN © BIGUIOJE BUN 00D
‘epue|q aipadns eun aiqos (y) Jousisod
saped e| Jausjuew ap asainbasy BlON

(n) Jousysod aped e| sp

Jousjul oipaw [aued () Jousjsod sped

ap Jouayul |aued A (g) Jousisod aped

| ap eipaul Jouadns [pued () Jousisod
aped e| ap Jouaju OlpaLl [ued |3 JEjIau0
esed ossooid jo eydey (V) .2/l X Ze-8#
ojiwo} g12udy (g) Jousisod aped g

ap eipaw Jouadns jaued Jejguwasua ered

(v) Jouaysod aped e| ap Jouadns jaued |ap
sajediouud seinues Se| ua (Yy)opejquesua
-a1d o|jIwo} Z/L X ZE-8# 30lIseq "L

FTGWVYSNI 30 SINOIDONHLSNI




|jeucBexay easan |

rx {3) vz-oL (50)
g ooy
X ébz Uzl X bZ-0L @

ﬁ ojusoL
Lx  fy  wzLxzesk @

sopes() sojuawalgy

(W) 24 X 2£-8 # Opejquiesuaaid Sojiuo)
1o jeudy “(H) eseq e| eied (d) oyoaiep
ope| |2 £ (3) opiainbz) ope) |2 Jepauco
esed (H) aseq e| ap o19juERP 8pIOq
[@ ua (D9) ¥Z-01 # ssjeuobiexay seasen)
£(g8) .3 X ¥2-01 # SojIwo) soj ajsude A
apasu| ‘(H) aseq g| e opejquiesusaid (vy)
ZIL X 26-9 # SO|wo} sof ua | osed | ua
EpeJqLISUS PEPIUN B] 3P SEINUEJ S| 8Jasy| ¢

‘(H) @seq e| e pepunbas ap ejepuese £
|euoBexay eosan) sej opuesn (H) aseq g| e
seuojel|B sepens se| ajejsul sjuawaldung
‘(W) sesopejanu sejed se| ap sgaue
(opeiedas apusaa 8s 'L8ZZ | LO# OIndIUE)
seuojelb sepani ¢ ap 11y |2 lejejsul

apand ajuswa.qy ajaulqes (o 1anow eied
IYNOIJdO

osed owjxoud |e Japadoid ap S8jue |aau
ugisa sejed oseno se| anb ainbasy :2joN

‘opejaide
apanb anb eisey (H) aseq ej e (W)
SDIOPEJAIL AP SES|qUIESE SE| 8]|ILIOlY "¢

IFTGWYSNI 30 SANOIDINULSNI

ASSEMBLY INSTRUCTIONS

3. Screw leg leveler assemblies (M) to
base (H) until tight.

Note: Ensure all four legs are level before
moving on to the next step.

OPTIONAL

To move the unit freely, you can install
4-pk. Swivel Casters (ltem #0112281,
sold separately) in place of the leg
leveler assemblies (M). Simply install
swivel casters onto base (H) using
preassembled hex bolts and locking
washers on base (H).

4, Slide keyhole slots of assembled unit
from step 1 on to the preassembled
#8-32 x 1/2 in. screws (AA) of base (H).
Insert and tighten the #10-24 x 1/2 in.
screws (BB) and #10-24 hex lock nuts
(CC) to the front edge of the base (H) to
connect left side (E) and right side (F) to
base (H). Tighten preassembed #8-32 x
1/2 in. screws (AA).

Hardware Used

@ #8-32 x 1/2in.

&R
>
d

Screw
. ==
10-24 x 1/2in. gy %4
Screw =
s
#10-24 -:;f-‘f,} x 4

Hex Lock Nut

/




ASSEMBLY INSTRUCTIONS

5, Slide and tighten the preassembled
#8-32 x 1/2 in. screws (AA) in the top
(G) to the keyhole slots of the

assembled unit. Tighten #10-24 x 1/2in.

screws (BB) and #10-24 hex lock nuts
(CC) to the front edge of top (G) to
connect the left side (E) and right side
(F) to top (G).

Hardware Used

@ ra2xmzin &) x7
Screw

10-24 x 112 in. {ff“"?' x4

Screw =
#10-24 {i?.} x4
Hex Lock Nut -
6. OPTIONAL

If you plan to hang the unit on the wall
using the K-Rail™ (item #0103683, sold
separately), you must also purchase
the Wall Bracket Kit (ltem #0345926,
sold separately). Otherwise, proceed to
Step 7.

Install Wall Bracket Kit to cabinet by
attaching camiage bolts, flange nuts, flat
washers, outside cabinet brackets and
inside cabinet brackets to the back of
the assembled unit.

()

L F——momn

WBRYY 30530 Y1SIA

‘EpEjQWESU

pepiun g| ap Jousjsod aped | e sjauiqeb [9p
Jousjul [ap sepodos so| A Jousixa ajauiged
|ep sapodos 'seue|d sejopuele ‘apJogal uod
seolan) ‘alenwued ap soj|iwo} opuely ‘sjsuiged
|2 esed pased ap apocdos ap i |2 9jeisy|

'g osed |e eAen 'ou 1S

"(opesedas Jod apuan as anb '9Z6SrE0 #
ojnojuy) pased ap apiodos ap Iy 1@

Juinbpe agep usiqwe) (opesedss Jod apusa

Carriage bolls 4"’ T

Outside cabinet ———— (S

as anb ‘9£010 # ONOIUY) WLIIEY-Y 9
opuezijgn pased g] us pepiun el JeG|oo B BA IS

IYNQOIDdO 9

_ leuoBiexay easeny

___l__

914—:::!-[-

;i

==l

L&l

rx (o) vZ-oL#

(=) ofjiwo |
X UZIL X YZ-0L

ojjiuso).
LX () wenxzesk @

sopes( sojuawajg

() Jouadns aped ej e
epey (d) oyoasap ope| 2 A (3) opsainbz
Ope| |8 Jepaucd eled () Jouadns aped

e| ap eisjuejap aped e e (30) ¥2-0L #
sajeuoBexay seasen} A (gd) % X vZ-0L #

so||Iwo) sjsudy "epejquiesus pepiun

E| ap seinuel se| Jod (9) Jouadns sped

el us (V) . X 2¢-8 # opejquesusaid
sojiuo} |2 ajeude £ anbojo) ‘g

ITENVSNT 30 SINOIDINHLSNI




O m—, Py
4 ap sopesed

opesf ojuawalgz

‘(1) eudauap
euand e] eied ojuaiwipacold |8 ejday

(9) Jouadns aped e| ua
ojpue |2 ua (QQ) Jouadns opejejsu-aid
eibesiq e| ap Jopesed |galndwa £ (M)
epiainbzi eyand e| ap Jouadns aped g
Jeau)|e ‘ainbas Jousjul eibesiq e uo)
(H) @seq g| ua Jousyul eibes|q e| ap o||Iue
|2 UCD BjOpUBAUIE SjuaLesopePIND A
(%) epsainbzi epsnd ej ap Jousyu aped
| ap saaey) e (QQ) opejejsuiaid Jouajul
eibesiq e| ap Jopesed |2 opuelndws (y)
epiainbz epand ej ajejsul 'equue DBy
ojus|WeUSIBW|E 3p seuejsad sej uo) g

‘sopejguiesus Jouajsod aped

| ua soyoueB soj ua aleous (1) opaw j@p
|anbeue ap asainbase ‘Jone) Jod "Iejejsul
esed ojusiunpecoxd (9 eydey {r) sesides
seno se| esed UQREDIGN E| auluLaag

“(H) eseq e| ap |gjU0Y 3pI0gal 8P BWDUS
sod edea (]) Jousjul janbeue [@p eisjuBEp
aped e opueinBase '(]) Jousjul jsnbeue
1 8leq sjuswesopeping (]) Jousjsod
aued e) A (4) oyoasep ope '(3) opsainbzi
ope| ap ajqWesua |3 Jod sopesned
Jousjsod aped ej sp sapiogal soj uod ()
Jouaju) esidal g] ua $31003) SO| JE3Ule
‘oinBue un ua (j) Jouayu |enbeue uoH
‘gjouiqeB |@ ua OJOpPUELIaSUI 8 Ope| un Eey
opueuoul (1) Jousjul esidai |2 sjejsu] *L

ITEWVYSNI 30 SINOIDONHLSNI

ASSEMBLY INSTRUCTIONS

7. Install the bottom shelf (1) by tipping it to
the side and inserting it into the cabinet.
With bottom shelf (I) at an angle, align
the cut-outs on the bottom shelf (1) with
the back seams caused by left side (E),
right side (F}), and bottom back panel
(D). Carefully lower the bottom shelf (1),
ensuring the front of the bottom shelf (1)
goes over the front flange of the base
(H).

Determine the location for the other 3
shelves (J). Repeat above method to
install, Please make sure shelf (J)
snaps into the hooks on the assembled
back.

8. With the storage tabs facing up,
install the left door (K) by pushing
the pre-installed bottom hinge pin
(DD) out through the bottom of the
left door (K) and carefully aligning it
with the bottom hinge bushing on
the base (H). With the bottom hinge
secure, align the top of the left door
(K) and push the upper pre-installed
hinge pin (DD) into the bushing in
the top (G).

Repeat for the right door (L).

Hardware Used

@ Hingerin D x4




ASSEMBLY INSTRUCTIONS

9. Snap in the electrical bushing (EE) into
the hole from the outside top middle
back panel (B).

Screw one end of wall strap (FF) to the
upper side of top back panel (A) with
#8-32 x 3/8 in. bolts (GG) and #8-32

nuts (HH). Secure the other end to the
wall with #8 x 3/4 in. screws (Il).

Hardware Used

@ Electrical Bushing @ x1

@ Wall strap

@ #8-32x 3/8n. Bolt (mmm  x2

@ #e-s2nu ) x2
#8 x 3/4 in.

(1] e oo x 2

2&°

osid |9p ,pE-19
owjujw

‘\‘\\\‘ 0Jjuad B 0JJuadd Bp
S wCl 1S

lBY-Y Z Jeidwaod 9g3p WLON

Jouadns ,Jley-y e| 8p ajuso jap ofeqap
Jod ,zZ/L-1G S8 18y B] ap asjua |2 anb
eied _ |ley-y opunbBas (o ajejsu| Jousdns
ey [9p onueo jep oleqe, Z/L-1§ EPIN

"a)sod eped Jod (sopinjoul ou)

esapew esed s0|||UJ0) SOP OpUEZIN

sopeoseLl sasebn| so| ua pased g| ap

sa)sod so| B iex-y 8 s10suo) ‘pased ap

sajsod g ap owiujWw UN 21q0S 3SIejUOL

aqap Jley-) |3 “UQIDeDIqN e Jedlew

A iey-y @ ajemN rosid jap sepebind

JpI€-19 3p owiljw un lIey-y B| 8p

04U |2 U ‘opeasap Jebin| (o ua paled

ap sajsod soj ua (opeiedss Jod spuaa

as anb '£89£010 # ONVINY) , JIEX-H

|12 anbojog) 'sopespend £ owold e ugjse
pased ap saisod so| anb asaunfiesy L

VM, 131M 2P IrYLNOW 30 TYNOIOJO SINOIDDONULSNI

OPTIONAL K-RAIL MOUNTING INSTRUCTIONS

1. Ensure wall studs are plumb and
square. Place the K-Rail™ (ltem
#0103683, sold separately) on the wall
studs at the desired location, with the
center of the K-Rail™ a minimum of
61-3/4 in. from the floor. Level the
K-Rail* and mark the location. K-Rail™
must be attached to a minimum of 3
wall studs. Attach the K-Rail™ to the
walll studs at the marked locations
using two wood screws (not provided)
per stud,

Measure 51-1/2 in. down from the
center of the top K-Rail™. Install the
second K-Rail™ so the center of the rail
is 51-1/2 in. below the center of the top
K-Rail".

NOTE: Need to purchase 2 K-Rail™.

51-1/2 in.
center to center

Minimum
61-3/4 in. from
._\the floor

Jouaju|

o™\

ojjuwo)
zx  <guummmm) VIEX 8
o D
zx d} O||IuIOL 8/E X ZE-BH @

eoJany ze-g# @

Ko< pasedapeauo)d
\? @

0
coupsie siulon €F)

SopEs() sojuawajgy

(1) Jp/E X 8 # SOJ|IUI)

u02 paied g| e owalxa 00 |2 ainbasy
“(HH) zg-8 # seoani A (99) .8/€ X
Z<-g # sojjuio} uod (y) Jousjsod aped
e| ap Jouadns aped e| esed (44) pased
B| 2p B2L0D B| 3D OWSJXa Un ajjiuioly

(g) Jousysod aped gy

3p IOUBIXa [2 BPS3P [BAUSD CIIYUO [@ U
(33) oouyogye sjeulico o U Bledu3 B

ITENVSNI 30 SINOIOONYLSNI




OPTIONAL K-RAIL MOUNTING INSTRUCTIONS

2. Lift the cabinet and insert the top
outside cabinet brackets into the
K-Rail™ on the top.

‘elisanw

35 0wWod ugised e ua saIoU3jUL

sapodos soj eanbojg "esjsanw as owod

JEY-y 18U |2 a1qos sapodos ajpuigeb
ap eusaixa Jouajul aued e| anbojo) ‘¢

3. Position the bottom outside cabinet
brackets onto K-Rail* as shown.
Lock the bottom cabinet brackets
into position as shown.

“jouadns
aped | ua w|iEy-Y |3U |2 S190S BWSXS
apodos |2 auasu| o ajouiqebd |9 sjueas ‘2

IVE-Y, 1314 2P 3rYLINOW 34 TYNOIOJO SINOIDINULSNI




oL

TROUBLESHOQTING
PROBLEM POSSIBLE CAUSE CORRECTIVE ACTION
Screw(s) will not Natural properties of sheet Place screws into all aligned holes
align into hole(s). metal cause slight changes in and hand tighten. Push a 3/8 in.
pre-drilled hole location. hole-punch through both holes to

force the alignment. With the hole-
punch in place, tighten all other
screws. When the hole-punch is
removed, the screw(s) should easily
fit into the remaining hole(s).

Doaors will not 1. Unit is not level. 1a. Adjust the leg levelers (M).

remain closed.
1b. If wall mounted, remove the unit
from the wall and ensure the studs
2. Door magnets out of are plumb and square.

adjustment.
2. Loosen screws holding door
magnets (LL) on the top and bottom
of the inside of the right door (L) and
pull closer to cabinet and retighten.

LIFETIME HASSLE-FREE GUARANTEE

This product carries a lifetime warranty. If the product is found to be defective, please call 1-888-
3KOBALT, 8 a.m. - 8 p.m., EST, Monday - Friday, or return the item to the place of purchase with
a copy of the original sales receipt. The distributor will, at its option, repair or replace the product.
This warranty gives you specific legal rights, and you may have other rights that vary from state to
state.

REPLACEMENT PARTS LIST

For replacement parts, call customer service at 1-888-3KOBALT, 8 a.m. - 8 p.m,, EST, Monday - Friday.

PART | DESCRIPTION | PART# PART | DESCRIPTION | PART#

A Top back panel EDS19818-A N |Left door plastic door cap kit |EDS19818-N
B Top middle back panel EDS19818-B (o] Right door plastic door cap kit |[EDS19818-0
c Bottom middle back panel |[EDS19818-C AA [ #8-32 x 12 in. screw EDS19818-AA
D Bottom back panel EDS19818-D BB |#10-24 x 1/2 in. screw EDS19818-BB
E Left side EDS19818-E CC  |#10-24 hex lock nut EDS19818-CC
F Right side EDS19818-F DD | Hinge pin (with plastic bushing) |[EDS19818-DD
G Top EDS19818-G EE |Electrical bushing EDS19818-EE
H Base EDS19818-H FF  |Wall strap EDS19818-FF
| Boltom shelf EDS19818- GG |#8-32 x 3/8 in. bolt EDS19818-GG
J Middle shelf EDS19818-J HH  |#8-32 nut EDS19818-HH
K Left door EDS19818-K Il__|#8 x 3/4 in. screw EDS19818-l
L Right door EDS19818-L JJ |Llock EDS19818-JJ
M Leg leveler EDS19818-M KK |Key EDS19818-KK
LL |Door magnet EDS19818-LL

10

11-81861503 epend ap seuew|| 11
MM-81861503 ane| wd | [ W-81e6LSa3 JOPE[EAIU ElEd W
rr-gtes1sa3| einpensd| T 181861503 EloaIap Epangd A
81861503 OjIoT b/E X af| I W81861503|  epiainbzl epeng Kl
AH-81861sa3 ©oien) ¢8| HH 81861503 Gipaul ap [arbeuy T
59-81861S03 OJIlWO) B/E X 28| 99 18186103 Jopajuf janbely | |
44-81861S03 paied ap eBLOD| 44 H-81861S03 aseq H
33-81861S03 oolpogja ap ajeullon| 33 9-81861503 Jopadns aped 9
00-81961S03 e aa | | 4-sieeisa3 eyoasep oled | 4
00-81861503| leuoBexeyessenl yz-0L#| 00 3-81861S03 epsainbz) sped 3
g98-91861503|  omwor ‘ui g/ X vZ-oL#| 89 Q-81861SQ3| souaju aled v ap souaisod (aued a
Yy-81961S03 OJIUIOL Ul Z/L X 268k | WY 0-81861SQ3| sousiu opaw op sousised pued 0
0-81861803| ewasprmndoopsgdapedann| Q 9-g1961S03| olpaw ap Jousjsod |sued a
N-81861503 epsainbz epand oogsepd ap edel iy N v-g1861503 JO!..IBdI'!S Jo !JBISOd |oued Y

ETETZE NOIDdINOS3A |JidvVdall 3Lldvd# | NOIOdIN0S3a  |3Ldvd

"SBLUSIA - S8UN| ap
‘ajs3 jep eioy "wid g -'wre g0 ' LIVE0YE-888-1 [B SlUSID [ OpnIsg € swey| ‘ojsendas op sezaid eied
SVZ3ld 30 02V 1dW33d 30 V1S

'OpElSS B OPE}Sa 9p ueleA anb soyoasap soujo Jsus) spand pajsn

A sooyioadsa sajebaj soydalap ep 9] efjueled ejs3 "ojonpoud |9 eiezeidwaal o glesedal 'upiooa@
ns e Jopinquisip |3 ‘JeuiBuo exdwoo ap oqoal [9p eidod eun uod ojunf ouinbpe of apuop Jebn)

|2 ojonpoid |3 JaAOASP O 'SBUIBIA - SBun| ap 183 "wd g-'W'e 80 'L1YEOME-888-L |B SWe|| Jone)
Jod ‘osonoajep sa ojanpoud j@ anb eujuLIS}ap 8s 1S "epia Jod ap enuesel eun suay onpoid 83

SYIW3T90¥d NIS VAIA HOd 30 VILNVHYO

‘gjaude A ajauiqeb (e sew opedsace

£ () eyoaisp euand e| ap Jouajul

aped | ap Jouajul @ Jousdns aped
ej ua (77) seyand se| ap sauewl a)snle ap

50| uejains anb sojjiuo} so| aloyy 'Z eien) seyand se| ap sauew| ‘g

eipenose e owojd e
ugjse sajsod so| anb ap asanbase
£ pased g| ap pepwn e| ebienx3 ‘qi

(W) seiopejaniu sejed sej aysnipy Bl OpE[aAIUu BiSa OU PEPIUM 'L | ueualo ou sepand

‘(s) ajueysal opyuo @

ua sjuawyoe) Jefeous agap () oo}
|2 'esopesoplad |8 eilel 8s opuend
"S0]|IUI0) SO0 S0 ajaude 1ebn)

ns ua ejopeiogad (@ U0 "ugesule

E] Jezio} esed solalnbe soque Jod ‘opelpeejesd osslnbe
eiopesopad epebind ap g/¢ e alndw3 1op ugIoesIgN B| Us Soiquuies ‘(s) cialnBe
‘ouew e ajaude A sopesulje soianbe soyanbad ueoonoud [ejaw ep |@ ua ueaule
$0] S0po} Ua So|jiuio} so| anbojo) eloy ap sajeinjeu sepepaidold as ou (s) o|uuio)
YAILI3HHOD NOIDOV YSNYD 318VHE0d YiN31804d

SYW3T90dd 3d NQIONTOS3Y







(@ KoBALT

Thank you for your purchase. eadwod ns 10d serrein)

1IVaON ()



